MIBERAAT V5 ERMAIIFGR. =mEASGEMRAERE, WitHe, REFE. FHEFILIEAA
BEBWTEENSZNEEL”R. RINESESZRENFBERIE.

Welcome to use ROFUN V5 competitive series Truck with high quality and fresh design, which

would bring you much fun of operating this product. Please read manual carefully to help you to

control

it more easily.We would love to share excitement together when running this vechile.

Caution of truck damage, collateral spare parts damage and even serious bodily injury

TIRBUILHBARMEA T RS MEBERTE NG, EESBASHE.

If you don't follow the manual to run the vechile, which may cause the probability

Attention Failure to follow this instruction may cause the hurt to yourself and others .

TBIOHAAREETRAEI B S A,

/I

Caution

ATHIEERASGES =%, BIFLEREFNEE. LEXRATRMERESRBRE, &
SIRE A[IA70km/ho

To prevent any serious personal injury and/or damage to property, please be responsible
when operating this vechile. This vechile use inflammable mixed gasoline. Max running
speed of this vechile would reach 70km/h

145 TILE, BIbITE.

Children are forbiden to play under 14 years old.

£ R £1#1EIEF Engine Guidelines for safe handling

()

BMNRRESFRENUER & R,

Please use a mixture of gasoline and 2stroke oil for fuel

o IETITER M EARIR R 2 o5 e
Never operate your vehicle near open flames.Never smoke while operating
your vehicle or while handling fuel.

o JUHRHMRFEIKFEMNE, ZEANE. NE. SERFHSG.
When fueling the vechile, please be sure to make this vechile be in a well
horizontal site, and away from flame and high temperature area.

o UWERFMMNARMEFAIENEREIEARE, HEBMRARAIER.
Only use a mixture of gasoline and twocycle oil for fuel in this vechile
engine. Do not use other fuel.

o SUHBAES, WIEZL.
Please be safe because gasoline is inflammable and poisonous
o PFEUEPHLEBHERERS, ERLAZANFIMIER.
Do not touch the engine and muffler as they can become extremely hot during use.
o [ERISTEEEFF MR R MILEER.
Please clean the fuel tank after running this vechile.

o IRIEETEELE.
Please be away from children when running this vechile.




EFESE B Packing List

RCEZZE RC assembled car
i%*?ﬁ/?%l-lﬁ*ﬂ, Transmitter/Receiver
FEUSCA Bt Receiver battery

T B /i7#BB4 Tool/Instruction
?E,EE,%% Charger

e 6 & 0 o

subject to all what you get.

RATESMENEAMEENEE, TESTERM, —UIRBINSSYRE.

ROFUN might do some changes on accessories, which would not be informed .Please just

EFREFRHEEASEUERSEARAT, &

A HITEMN, BREARNERE.

Transmitter equipment or other spare parts might be updated in future ,which maybe
not same as current picture. We won't make extra informing .ROFUN own the reserved
explanation right for all instructions and terms.

fcZTE Fitted Tools

NARE +xEY NIHEEYG SERANANRF BRAARF PRIHECEE T HERF

Allen wrench Cross Wrench Spark plug wrench Metal Hexagon key Plastic Hexagon key Mixed fuel ratio can Wheel Wrench

B& T HE Self-prepared Tools

—FiE22 ] AAEEjth
Screwdriver AA Battery
——( ]

L -
S 4-5mm%:::I

PR T

Gasol ine

—

]




Bt SE 2 T,
e  HEKHMAIE®.

Battery useful life can be extended longer
if charging or releasing power of battery
is enough . //,7 zfjfx ‘\\
\ ) Géutipn\ . .
EFnEIRED, ZIMHSER

ERES, EFRAENZENEZMIE,
Please don't touch engine or exhaust
pipe before they are cold, because
they will be extremly hot during

\:fnning of this vechile

FeEE BRI\ R IR R e
Plug the charger in the
power socket

B7{ERAETEFHEEE Don't use other charger

FTEATIE 2996/ AT Charging time need about 6 hours

ﬁtﬁ%%ﬁ%éﬁﬁ?%/{ﬂ?ﬁ@ Don't allow to use this charger to charge other battery
i s )LE KX KIR Battery should be far away from Children and water




ZFiE5E1 Vehicle Starting And Running
JA BT V-2 ipik = AN = N

Startup sequence Transmitter power |:|'>Receiver power |:"> Engine

B kshHl Priming The Engine
E A TIRANBRR A RTLAR TN B . #RERHMSE, BRRFTUAEEIREIAEHERE 2 HFER .

The engine must be primed before it can be successfully started. Push the primer bulb
until you can see fuel in the yellow return tube.

BshiEF: ¥z Starting Procedure: Cold Engine

m =

—

1. & EEXEFHE, WMTFAFR.
Set choke lever as shown in Step A

2. EGhEEsRhgG (Y3R) , BREIRRREIASWILERE), REFL.
Pull start cord in a quick continuous motion(about 3 times)until you hear the
engine almost start, then stop.

3. INOAEIIREANE TN . ARFBIES50em/20%E <, BUESIARIFNB BN
Be careful not to flood the engine with fuel. Do not pull more than 50 cm/20 inch.
or you can damage the pull start assembly.

4. G ERNBEFWE, APEBER.

Set the choke lever as shown in Step B.
5. hishFhiaznsg, Ban&zil.

Pull the starter cord start the engine.

6. ZEANL N IZEOR IR -

The engine should start within 6 pulls. E; 5
ﬁ%}iﬁjﬂ%ﬁ}%ig ;ﬁ@}gﬁi;b Starting Procedure: Hot Engine O
1. & EEXEFR, WMTEBFR.
Set the choke lever as shown in Step B. 6
2. EEERRIEN R BNLB AN F Rk . R BLZIEOR RN E ©

Pull the starter cord in a quick continuous motion to
start the engine. The engine should start within 6 pulls




KENHLEES Engine running-in

BT SR N 11TIE (—FERIERRL) SRES & Bhil.
Please run this vehicle slowly on the ground (about a tank of fuel) to
make engine running—in

BB RFHR R WHIRRE . XEBIFS B L SRR,

Don't adjust the setup of original carbutetor, otherwise will damage
& the engine.
BMIRLZNFEERE, EBAMNEEASEPSTHIEER.

Attention ¢ Please don't touch engine and muffler, because they will become very

hot during the running.

o VMBI AT 2 RIRA &SRS IFWHIRIR. BIFRETTEBERBITH .
Please don't close transimitter and receiver power before stopping
engine, otherwise you will lose control of vehicle.

BTIEKFF KR KA LTI
Push this fire—off switch
to stop engine

( EThN Engine
X[

JE K }ZUS#l  Receiver power

Close sequence JL JL

%&B#l Transmitter power

KAWARFENE I Engine Maintenance

BERERRASNTIEESS, HEAEBRERTRE, BARNT, HRLESHTIEHR.
® The air filter foam need to be cleaned very often. After finishing cleaning, please
just let it dry naturally and re—oiled properly.
KIEEEEHINIRT RE L, FRRENREEETS.
Spark plug also need to be cleaned regualarly, and clean all carbon deposit on the
electrode.
o MRKMERINE, BEFHARNNRBEE TS, SRLIH, ILEBINEN.
please empty the gasoline in the fuel tank , light the engine amd make it
shut down automatically if you don't run the vehicle for a very long time.




F71 . 5mmq

151075

152093
68008

152093

68227
68025 57
&
151082 4 S 68227
151020 >
68026 GO
° J
& 151082
151019
68026
]
151004 151019
151011
§ 151012

& 151013

151017

152039

151017
ﬂ .
151017 N T 68048 ﬂ 151016
@ 151046 152046 N \
151045 % ot
®p 151046 151006 )

151013

‘1047 o 151001 EE: BB LY R EHMNEGE
IZﬁZ—EE, “L” %H_TZE “Ru %%TJ_TEo

Pls note the parts with L/R need to discriminate
Left from Right. L means Left, R means Right.




68017

151035 % 151034

151152

151048

/ $
9)
0,
151085 2 @ 65069
153004 151055

@ 151034

151055

151036 151035

D 038

4

A Y
151050
N 151048 %9

- 768159
68159< %
%




G
N Gmg<: & 5 Rear N o
\ 151061

AN
€Sy 151059
AN
\ @ 68238
N
~ 9 151059
68238
151056
. 151055

151059 \ N
© %
N
(68238 N N @ 151056
151059 \ 68238 151056
' N
N

99
, 153004
e s 151059 3 O 151085
© 68238 2

68238

151056 153012 \ @
_ 151059

151059 S 68238 151061

151 059




68025

152079

A9-1

A9-3

151062

68025

®
151076

152086 @ @®@ 151076

68025 sa025 0 Ng © © 153016
68045 . a
w3 © g ® 151076 Q)  loes 151065
68025 @ 78021 68035
N S 151064

68035

68023 §

S
152069
G 68110
oY)
152058
J >

68237
68120




68168

ﬂ
o

<2 ..3' 151051
A\

68142




Q

151046

151151

151017

% 153003
1 Y
D 1<)
151013
@@51045

151046

Q

S
68233 @f\\ 152042
® @
151054
( 151014 151043

2 68009

151013 &
@ 151015
151011 6/

151012 ‘ 68229
/ Z 68043 152044
KON DN

08105
©

151018

68025
\
NG

68227<g

151017

152078

3
N
R N

% 68175_@
\ 68037
’ 151010
/ / 151164 151044
151016
68224 “
68132
® 151008

AE: BHRE L” R FENTHFEE
IZ%Z—EE, “L” %%E “Ru %%TJ_TEo

81mm
Pls note the parts with L/R need to discriminate €E%EE:le:ZﬂK:ﬂE::]J:E§%%§
Left from Right. L means Left, R means Right.




(&)

) 151068

@ 153006

§ 68220
© 68236

152090

151071

151066

O 153009

153010 &
S 152095

153010
152089

@ 152103
151069

153008

151073

@ 152092
151080

87003

1521V

153018

7
66193

68112
151025? i
15102
151025 =
? @151024 @‘/

1 52042

68112 i’

151029 8

68112

i

@ 151029

@
// 152042
0 68037
151007
68120
@151030
152053
S
® Q @ 68036

68036 \

68112 QF
i 152042
151029 @ 151007
@ S 152052 152112
A

152042 -

® 151031 I
(N

68037 )

S
151027 kJ

\ Q
68017? =)
151028

151031

E%mma

A12-2

151030
% 152053
l 68120

68017

152054

@ 151068

153006
68220
® 68236

2 152000

151072

151067

O 153009
153010

D 152095
153010 &

152089

@ 152103
151069

@ 153008

153011

151074

@ 152092
@ 151080

87004




<R

152122

i 152110

151009

{ 152109

N

68222




Optiona

87048 CNC 1 F&#: 2P
Front Lower Suspension Arm
2P (AL)

L4
?ﬁvp R

87049 CNC J5 T&HE 2P
Rear Lower Suspension Arm
2P (AL)

L4

87051 CNC &J@ihs (i//7)
Susp.Arm short holder(F/R)(AL.

/ “ty

87052 CNC &J@nis i &t (/4D
Caster Mount (L/R)  AL.)
Steering Mount( L/R )( AL.)

@R

v/

87053 CNC &J@iws  (fi/ti)

Rear Hub Carrier ( L/R )( AL.)

B

-]

v

2

87057 CNC &:Jm#tiin4l
Servo Saver Steering ( AL.)

87062 CNC 4 /mZ k%
Air Filter ( AL

87072 CNC &JBHifT 4%} 6P
Suspension Arm 6P (AL.)

IO
=i
@ j—w——T—%
[© =TS e =)

ceee

87093 CNC 4 AR 25
Center Diff.Mount ( AL.)

97027 CNC &/m=fi%t
Gear Mount ( AL.)

97030 CNC &/ Zth f it
Center Diff.Tray ( AL.)

97031 CNC #aHitf
Steering Pull Rod 2P ( AL.)

97032 CNC fiI L ikH:
Front Upper Suspension
Arm 2P (AL.)

97033 CNC J5 I &# 2P
Rear Upper Suspension
Arm 2P (AL.)

~
~~

97035 CNC Hf P14 iR B
Wheel Nuts ( AL.)

97036 CNC & Jmiliffiis
Fuel Tank Cover ( AL.)

87095 KB It
On road Tires (L/R)

97042 FiHiffage A 2P
M/T Tread 2P (POLYESTER)

153019 WA 2P
Tire ( Gravel Tread ) 2P

87087 CNC &J@it# 2%
CNC Wheels Hub 2sET (AL.)

97020 AbALiG JeREeEr (LA
All Terrain Tire (L/R ) (PA)

97045 it fJeAi CNC & Jmit 2P
M/T Tread 2P ( Polyester) ( AL.)

970492 Juliififi 2P
Slick Tire ( Smooth Tread ) 2P

97211 A &JEitEr (LD
All Terrain Tire (L/R ) (AL.)

97212 WAl &Rk 2P
Gravel Tire 2P (AL.)

970171 e Jekt#  LOSI 3K 2P
LT Nylon Wheels Hub 2P ( PA)

970172 Je bk % 2P
Wheels Hub 2P ( PA )

151129 CNC & Ja A L TiiR
Front Upper Top Plate ( AL.)

87274 CNC Fhi#t 5 ish (32CC)
Engine Easy Starter ( 32CC ) (AL.)

87275 CNC FHids ZHzh
Engine Easy Starter ( AL.)




FEE  Parts List

Nummer

68004
68005
68008
68009
68010
68012
68013
68014
68017
68021
68022
68023
68025
68026
68035
68036
68037
68038
68040
68041
68043
68045
68056
68057
68070
68071
68073
68082
68083
68105
68110
68111
68112
68113
68119
68120
68132
68142
68157
68159
68168
68173
68175
68176
68124
68218
68220
68222
68224
68227
68228
68229

Oty

12
10

N~ O O 00 O

B N N S - N =T S S - N N NS O CRRNC I ORI SR CEE N 13, BN I R N N O )

o N 0 O,

Descripton

M FEFLIZE] Hex. Column head screw MAX 16
MR EFESLIZE] Hex. Column head screw M4X25
M7 A EHSKIRET Hex. Column head screw M5x20
M7 B EFSKIZET Hex. Column head screw M5X 30
A7~ A EFESKIRET Hex. Column head screw M5X 35
RS FSTLIRET Hex. socket head cap screw M5X16
RS FASTLI2E] Hex. socket head cap screw M5X20
R 7 BTLIZET Hex. socket head cap screw M5x30
A7 FBEEKIZET Hex. flat head screw M5X12
PR FRELIZE] Hex. flat head screw M6X 30
RAETLBBURL5] Hex. socket head cap screw ST4x16
+FEZUBL4T TP Binder head screw ST3X10
A7~ B Min & EIZET Hex. convex head screw M3x3
A7~ B Min % EYZE] Hex. convex head screw Mdx4
BEAEE Lock NUT M3
BIAMERE Lock NUT M4
BFHMERE Lock NUT M5
SEZBHMER Lock NUT M5
SFIDERIA Trench bal | bearing 6901-2RS
SRIHEKHHA Trench ball bearing 6700
RIATkEHA Trench ball bearing 6804-2RS
MAFFELIZE] Hex. flat head screw M3X 16
NFFO4E Body pin @1. 0mm
AFO4EH Body pin 91. 6mm
A7~ EFKIZET Hex. Column head screw M5x16
A7 EIESLI2%T Hex. Column head screw M5x25
KIS FTLARET Hex. socket head cap screw M4x16
+FHE A SKIZET TP. Binder head screw M3x6
M7~ B ESKIZET Hex. Column head screw M3x12
A7~ A EFESKIZET Hex. Column head screw M4X20
PAFFEKIZE] Hex. flat head screw M4AX10
R7SATMNEET Hex. socket head cap screw M4x40
R 7S BTLIZET Hex. socket head cap screw M5x25
R 75 FTLIZET Hex. socket head cap screw M6X16
RNFFELABET Hex. flat head screw MAX 14
M7 A FEKIZET Hex. flat head screw M4X20
A7 A Mif & EYZ$T Hex. convex head screw M5x5
RIAERIA Trench bal | bearing 6902
Rkt FHE425T TP.Binder head screw ST4x20
RSAMNEET Hex. socket head cap screw Mdx12
NATFELIZET Hex. flat head screw M6X20
BB Lock NUT M6
FH Washer ©5.2X 010X 1
£+ FHE4Z5T TP.Binder head screw M2x8
AP ELIZET Hex. flat head screw M5X25
R FBEEKIZET Hex. flat head screw M3X20
MAFFELIZE] Hex. flat head screw M3X10
R ATLAZ4T Hex. socket head cap screw M6X20
7N AEHESKIZET Hex. Column head screw M5x75x25
A7~ A EFKIZET Hex. Column head screw M3x10
MM EEIZE] Hex. convex head screw M5x40
M FMHEEIRET] Hex. convex head screw M8x16

Nummer

68230
68232
68234
68236
68237
68238
68239
68240
65069

151002
151003
151004
151005
151006
151007
151008
11009
151010
151011
151012
151013
151014
151015
151016
151017
151018
151019
151020
151021
151023
151024
151025
151026
151027
151028
151029
151030
151031
151032
151033
151034
151035
151036
151037
151038
151039
151041
151042
151043
151044
151045

Qty

S BN Mo s

o~ N

R N T = A T A

- NN

N OB R NN NN N

N NN

Descripton

A7 MR EEIRST Hex. convex head screw M4x8
TRHTREHA Trench ball bearing F6802
TRIITKEHA Trench ball bearing 699-2z

S Washer 93x#8x0.5

S Washer ©4x D9x1

R Washer ©5X ©10X0. 4

P Washer ©6X ©12X1.2

FH Washer 09X ©13X0.5

FH Washer ©10X ©29.5X0.5

k

EX S Front shock tower 5mm

T TAEE1 Front arm brace 1 5mm

i FREE2 Front arm brace 2 5mm

I NE¥EPRE Front lower deck spacer
BIEEHHAREE E$H Front Steering shaft ®6x®10x34mm
BEIZRLAT Turnbuckle 96x96mm

IREHAHE Wheel Mount M18x1.5

HRRIZE Wheel Nut MI8x1.5

T2 Lower Sus.arm shaft ®6x105.5mm
44 Dogbones #7x163. 5mm

CVDIRZA4H CVD drive shaft

CVDSEEAFE OVD axis #6.5x13. 2mm

BIETkL1 Sus.arm Ball S@11x®5x16. bmm
BHEkk2 Sus. arm Ball S@11x$5x16mm

E4E$H PIN ¢5x23. 5mm

EI4EH PIN 84x20mm

T EkSk1 Balance bar ball S®10x®4x8mm
k32 Balance bar ball S®10x®5x16. 5mm
BIE&#F Front Balance bar $3.5mm

J5F{E#F Rear Balance bar ©3.5mm

i mBEIER  Steering connecting piece 4mm
4 [o)2EFRE Steering sleeve

Y a2 [EEIE22 Steering fixed screw
HiEEERMAE Steering post #19x59. 2mm
(o) R MM E Buffer spring

B IR HAITIZES Steering post nut
$ERATERL  Steering link Ball S811
FEIRRFIATERL  Servo rod ball S®9.5x®4x11 mm
H[m)884H Steering column

FIZE4HFRE Brake shaft sleeve

%% Brake shaft

FZEH Brake pads 2mm

FIZEREFEH 1822 Brake mounting screw

%5 Brake disc 3mm

BAERBEEZ Clutch mounting seat
BEARE Clutch disc

A EhilEERY Engine mounting piece 3mm
ETHBE1 Rear Sus.arm 1 5mm

JE T RS2 Rear Sus.arm 2 5mm

B L BIEEE 4T Rear Upper Sus.arm Turnbuckle ¢6x112mm
TR R EREE Rear Hub carrier shaft ©5.5x80mm
BI/SHIH3H Front/Rear output shaft

|

I

k

|

k

|

k

|




FH

= Parts List

Nummer

151046
151047
151048
151050
151051
151052
151053
151054
151055
151056
151057
151058
151059
151060
151061
151062
151063
151064
151082
151083
151084
151085
151151
151152
151162
151163
151164
151165
151182

152032
152034
152035
152036
152037
152038
152039
152040
152041
152042
152044
152046
152047
152048
152049
152050
152051
152052
152053
152054
152055
152056

Oty

w AN

Descripton

heET4M 0 type retaining ring
BIfEEN4 Front dogbone ®7x140. 5mm
hERiaE4H Center Dogbone Joint Cup
hEXES Diff. crowen gear 58T
ZENIME SR Gear 19T

BIMBNIEE Front Crown gear 43T
JEMENSEE Rear Crown gear 43T
FENEH Drive gear 13T

K41{5 Bevel gear set 20T

~

42 Bevel gear set 10T
[FERZEHWIKEE /T Rear Diff.shell Hub carrier L
JEEIRFFHIRE A Rear Diff.shell Hub carrier R
+FEEERE Cross shaft mounting seat
+=F4l Shaft for 4 bevel gear diff.
ith4M Diff. Joint Cup
SBITEFR Throttle rod
FIZEHF Brake lever
FIZES1E Brake arm
E&FFER Balance bar fixing piece
ZIRF Diff. shell
thEX 221 Center Diff.mount set
thEF 222 Center Diff.mount set
JG4\5h Rear dogbone ®7x198mm
FIZEE{HE Spring
R EIEMR Rear shock tower
V5 JEAR Chassis
V5 HESEEM Exhaust pipe set
JGBH4E Rear bumper
JEER 22 Rear brace

EFIBUEEEFR Mounting piece

BITE#E I Front lower Sus.arm L
BITE# A Front lower Sus.arm R
BICHALE 1 £ Caster mount L
BIECAHFKEE 2 I Steering mount L
BIAE4HARE 1 & Caster mount R
BIAH&EE 2 4 Steering mount R
BITEHEZR 1 Front Sus.arm holder set
BIFRIEEZR 2 Front Sus.arm holder set
FRBUFESL  Sus. arm spherical joint
LEFFEkBYESL Balance bar spherical joint
BIEIRZEF 1 Front gear box set
BIZEIRESHE 2 Front gear box set
#m2EEHR 1 Front Upper absorber set
EEER 2 Front Upper absorber set
E[EE L Steering crank/servo saver set
4 [E88 A1 Steering crank/servo saver set
£ @BEH2 Steering crank/servo saver set
{AIBREKEIESL Servo spherical joint

BIERZ 542 Front brace

HAEEIEEE 1 Fuel tank mount set
JHFEEIEEE 2 Fuel tank mount set

Nummer

152057
152058
152059
152061
152062
152065
152066
152067
152068
152069
152071
152072
152073
152074
152075
152076
152077
152078
152079
152080
152081
152082
152084
152085
152086
152087
152088
152093
152096
152097
152098
152101
152102
152107
152109
152110
152111
152112
152113
152114
152115
152116
152117
152118
152119
152121
152122
66116
66117
66118
66119
66198

Qty

Descripton

JHFEEERE 3 Fuel tank mount set

HEFEE Tubing clamp set

jH#H Fuel tank

58154 = gear cover set

19154PE gear cover set

ZEEAM Air filter set

TRERAM2 Air filter set

ZSEESAMS Air filter set

ZRARAMEA Air filter set

HEER Tubing clamp set

JETB¥E & Rear Lower Sus.arm L

FTR# A Rear Lower Sus.arm R

JEEHARE 7 Rear Hub carrier L

ETEHEEZFR 1 Rear Sus.arm holder set

ETEHEEZFR 2 Rear Sus.arm holder set

JEEIRSEFE1 Rear gear box set

JEETRZEFE2 Rear gear box set

JE#4HARE A Rear Hub carrier R

BT ERE Radio box set

EithAB3E Radio box set

JZEWHIABEE Radio box set

B XAtE Radio box set

FHthABPRAR Radio box set

FIZEAFEEH Brake rod holder

FZEFFEHEIRE Brake rod spacer

SRITTFFEEH Throttle rod holder

SHIIRIZESES Steering arm 17T/15T

HERBREE Sleeve

ZSERSELE 1 Air filter sponge set

ZSiRESELR 2 Air filter sponge set

JLHE Ring

#4181 Shockproof pad set

## 2 Shockproof pad set

ZREE Wheel

V5 HIBH{E Front bumper

V5 ZfAR Side L

V5 AR Side R

V5 ZEFEEEHE Body posts

V5 EBE Style wing

V5 BEFZ Wind wing mounting seat

V5 BEIZEMEFE Wing posts

V5 BRZ1 roll bar set

V5 BHRZE2 roll bar set

V5 FRIRZEHEF roll bar set

V5 NFEZEIRIFIE Spark plug cover

BEMLIRIESE Servo mounting seat

V5 ZE%& Painted body

I Fuel tank cover set

SHTEHAM Fuel tank cover set
SHTEHAM Fuel tank cover set

JHTEEAMY Fuel tank cover set

JLHE Rin




FHEE  Parts List

Nummer

153002
153003
153004
153006
153007
153008
153009
153010
153011
153012
153013
153017
153018
66193

87003
87004
85207

Oty

w M 0 DM A N N ON D

EE S« <}

Descripton Nummer

SHFERER Fuel tank grommet
fEEIHFFAEE dust cover

0ZYE 0-ring 9.6x15. 3x2. 85mm

BB EEIME Front bladder
ERRGINE Rear bladder

0ZYE 0-ring 28x33x2. 5mm

0RYE O-ring 17x21x2mm

02U 0-ring 6.8x14x3. 6mm
BEIFFRTLE Shock absorption dust cover
EREBETEE Diff case washer

0&I[E 0-ring 36x42x3mm

B EE Servo grommet

MMM Lining

INTBRRZ Tires

BIRERM Front Shock absorber set
JERERK Rear Shock absorber set

HES B R% Exhaust pipe connection buckle

Qty

Descripton




